
 
 
 

Characteristics and mechanisms of 

phosphorus removal by dewatered 

water treatment sludges and the 

recovery 

 

THIS THESIS IS SUBMITTED IN PARTIAL FULFILMENT OF THE 

REQUIREMENTS FOR THE DEGREE OF 

DOCTOR OF PHILOSOPHY (PhD) 

 

By 

Talib Al Tahmazi 

B.Sc., M.Sc. 

 

 

Cardiff School of Engineering 

Cardiff, Wales, UK 

2017  



 
II 

 

DECLARATION 

 

This work has not been submitted in substance for any other degree or award at this or 

any other university or place of learning, nor is being submitted concurrently in 

candidature for any degree or other award. 

Signed:…………………………..  (candidate):    Talib Al Tahmazi      Date: 

STATEMENT 1 

This thesis is being submitted in partial fulfillment of the requirements for the degree 
[...]
efficiency and the purity. The performance of the recovered coagulant for water 

treatment in comparison with commercial coagulant is also discussed.  

Chapter 7 presents a summary of the key conclusions of the thesis and gives 

recommendations for future work. The overall structure of the thesis is provided in 

Figure 1.1. 

 

 

 



Chapter 1: Introduction 

 

 
8 

 

 

Figure 1.1 Study concept and structure of PhD. 

 

Issues: 

 Inevitable coagulants use in the water treatment works generates annually more than 2 million 

tonnes of sludges in the US and 131,000 tonnes in the UK.  

 Variable DWTS characteristics can impose different behaviour for P retention when used as a 

low-cost substrate, e.g. in constructed wetland or reactive filter material. 

 The P-saturated sludge can be a potential source for recovering P and coagulant.  

Literature review 

 An in-depth review exploring state of arts and combined process for improving P removal. 

 Dewatered water treatment sludge: Production and association cost; P adsorption 

characteristics, influence factors, and mechanism; short- and long-term P adsorption. 

 Phosphorus and coagulant recovery. 

Chapter 3 

Mechanistic study 

of P retention by 

dewatered water 

treatment sludges 

 

 

  

Chapter 4 

An experimental 

and theoretical 

investigation of P 

adsorption by 

dewatered water 

treatment sludges  

 

Chapter 5 

Modelling 

phosphorus uptake 

by dewatered water 

treatment sludges 

under continuous 

feeding conditions 

 

Chapter 6 

 Coagulant and 

phosphorus 

recovery from 

three levels of P 

saturated sludge 

using 

electrodialysis 

Conclusion and future work 

Aims: 

 Investigate the variability of different dewatered water treatment sludges, collected from 

different water treatment works, for their inherent properties, and how would this variation 

effect on their P retention behaviour. 

 To achieve a sustainable of diminishing P source and coagulant cost reduction, studying and 

investigating economical process for phosphorus and coagulant recovery from P-saturated 

sludge (dewatered water treatment sludge used in constructed wetland). 



Chapter 2: Literature review 

 

 
9 

 

2 Chapter 2: Literature review 

2.1 Introduction 

This chapter reviews previous undertaken research to verify the background issues 

for the work presented in this thesis. These issues derive from the pressure faced by 

the water industry in terms of P removal and the disposal of DWTS. The purposes of 

this review are: 

- To explore and discuss in-depth, the state of art for P removal; 

- To review the process of DWTS production, disposal and possible reuse 

options; 

- To identify the gap in knowledge regarding DWTS characteristics, and 

factors affecting its use as a reactive material for P adsorption; 

- To explore coagulant and P separation technologies, and their constraints and 

shortcomings to meet the purification requirements for use in recovery 

application; 

2.2 Role of Phosphorus in Eutrophication 

Eutrophication as defined by the European legislation concerning wastewater 

treatment (Council of the European Union 1991), is the enrichment of water by 

nutrients (mainly nitrogen (N) and P), resulting in an excessive growth of algae or 

floating plant mats and higher forms of plant life, thereby generating an undesirable 

disturbance to the balance of organisms present in the water and to the quality of the 

water concerned. 

During the algal bloom, floating thick mat of algae prevents light from reaching 

plants under the surface. When algal organisms die, they settle to the bottom, where 

they are digested by bacteria which live in the sediments. This mechanism leads to 

bacteria blooms in conjunction with an algal bloom, and thus oxygen consumption is 

increased leading to anoxia in poorly mixed bottom water. Over  time, sediments 

release P that reinforces the eutrophication (Kagalou et al. 2008).  



Chapter 2: Literature review 

 

 
10 

 

Phosphorus is regarded as the important and limiting nutrient for aquatic plant 

populations, and the primary sources of P loads into water resources are municipal 

and industrial drainages (point sources), and agricultural runoff (non-point or diffuse 

sources, Smith et al. 1999). Mainston and Parr (2002) and Jarvie et al. (2006) found 

that the most significant risk for river eutrophication, even in rural areas, is the 

release of P from point sources. Therefore, legislation on the effluent from WWTPs 

has been created to restrict P discharges into the surrounding environment.  For 

instance, the European Union Directive on Urban Wastewater Treatment 

(91/271/EEC) has consented the following discharge limits: for medium WWTPs 

(10000-100000 population equivalent (PE)), the annual average effluent of TP 

concentration is 2 mg/L and reduction of 80% of the TP influent is required; for large 

WWTPs (>100000 PE), the annual average effluent of TP concentration is 1 mg/L 

and reduction of 80% of the TP influent is required.  

2.3 State of the art review for phosphorus removal 

2.3.1 Chemical phosphorus precipitation 

Phosphorus removal by chemical precipitation is achieved by the addition of 

multivalent metal salts that form precipitates of sparingly soluble phosphates. The 

mechanisms of converting the dissolved P species into particulate form include 

chemical precipitation of metal-hydroxo-complexes of low solubility, selective 

adsorption of dissolved P species onto freshly precipitated metal-hydroxo-complex 

surface, and flocculation and co-precipitation of the finely dispersed colloidal matter. 

The latter mechanism depends on the size and surface chemical properties of the P-

containing colloids. These mechanisms occur simultaneously when precipitants are 

added (Maurer and Boller 1999). The main multivalent metal salts commonly used 

are aluminium (Al), iron (Fe) and calcium (Ca) (Metcalf and Eddy 2003). Chemical 

P removal has many advantages over biological P removal: it is less sensitive to 

variation in influent characteristic, loading rate, and temperature changes. In 

addition, less time is required to achieve the chemical treatment, unlike the biological 

P removal in which the performance slowly improves with time as the microbial 

community matures.   



Chapter 2: Literature review 

 

 
11 

 

2.3.1.1 Phosphorus precipitation by Al 

Aluminium is used to precipitate a wide range of phosphate species in wastewater. 

These species include orthophosphate, polyphosphates, pyrophosphate, 

metaphosphate and tripolyphosphate. The stoichiometric of the Al and P reaction is 

presented in Equation 2.1. Thus, 1 mole of Al is essential to precipitate 1 mole of 

phosphorus. This reaction cannot be used to calculate the necessary chemical 

dosages because it is affected by alkalinity, pH, trace elements and ligands found in 

wastewater (McGhee and Steel 1991; Metcalf and Eddy 2003). Therefore, bench-

scale tests and sometimes full-scale tests, particularly if polymers are used, are used 

to determine the dosages. 

𝐴𝑙3+   +    𝐻𝑛𝑃𝑂4
1(3−𝑛)

   → 𝐴𝑙𝑃𝑂4(𝑠)  +    𝑛𝐻+                                                         

(2.1)                 

When Al concentration is less than the stoichiometric value, AlPO4 forms colloids 

that are not ready to settle, while precipitation occurs when the Al concentration is 

equal to the stoichiometric amount (Hendricks 2010). 

Aluminium hydroxide has a significant adsorptive capacity for orthophosphate, 

condensed phosphate and organic phosphate; this was found through batch 

adsorption tests under pH values between 5 and 6 (Hendricks 2010). However, 

organic phosphate precipitates as aluminium-organic phosphate form at pH 3.6 

(Galarneau and Gehr 1997). Orthophosphate removal occurs via co-precipitation of a 

mixed aluminium hydroxide phosphate. This was demonstrated by a theoretical 

analysis of Al(OH)3 and Al(PO4). Aluminium oxide can act as an adsorbent with 

high adsorption capacity for a long period.  

2.3.1.2 Phosphorus Precipitation by Fe 

Equation 2.2 represents the basic reaction of P precipitation with iron. As mentioned 

previously, this equation cannot be used to estimate chemical dosages for phosphorus 

removal, laboratory scale and occasionally full scale experiments are used (Metcalf 

and Eddy 2003). 

𝐹𝑒3+    +      𝐻𝑛𝑃𝑂4
3−𝑛    ↔    𝐹𝑒𝑃𝑜4   +   𝑛𝐻+                                                          (2.2) 



Chapter 2: Literature review 

 

 
12 

 

When iron is added to wastewater in concentrated or acidic form, neutralisation of 

the alkalinity of wastewater to the acidic ferric solution occurs. This leads to rapid 

precipitation of hydrous ferric oxides. Soluble phosphate is removed continuously 

with hydrous ferric oxides by co-precipitation and by adsorption of phosphate onto 

hydrous ferric oxides particles. Sorbent to sorbate (Fe/P) ratio, mean velocity 

gradient (G-value) and reaction time are factors necessary for the design of chemical 

P removal systems. Here,  reaction time is essential for improving P removal via 

slower diffusion reactions, and it  reduces active surface sites of the adsorbent for P 

removal through ageing of metal flocs (Smith et al. 2007).  

Initial pH, Fe-dose and initial P concentration have a significant effect on P removal. 

Fytianos et al. (1998) investigated three factors affecting ferric chloride - P removal 

from aqueous and wastewater using batch experiments. They found that 63% 

optimum P removal is achievable at a 1:1 molar ratio of iron (III) and pH of 4.5, with 

slightly higher removal observed when using  real wastewater than that obtained 

using aqueous solution; and with 155% excess Fe dose required to complete P 

removal.  

Iron (II) and Iron (III) are mostly used as precipitants for P removal. Iron (III) readily 

forms settleable flocs within a short time, while this settling ability is dependent on 

conversion of iron (II) to iron (III) when the former is used as a coagulant (Maurer 

and Boller 1999). In a detailed study investigating the effect of pH, redox potential 

and dissolved oxygen concentration on the conversion rate of ferrous (Fe2+) to ferric 

(Fe3+), Thistleton et al. (2001) observed that  the average conversion rate of 68.7% 

was achieved at optimum conditions of high DO (1.0–5.7 mg/l), mid-range redox 

potential (57–91 mV), and high pH (7.5–8.0); and that the most significant variables 

were pH and dissolved oxygen.  

The majority of wastewater treatment plants in the UK used iron salts for chemical P 

removal. Iron salts are dosed in one or a combination of wastewater treatment stages 

to remove P and suspended solids. The stages include dosing ferric salts to raw 

wastewater (precipitation), ferrous salts into aeration basin of activated sludge 

process (co-precipitation), iron salts into secondary sedimentation process (post-

precipitation) (Carliell-Marquet et al. 2010) 



Chapter 2: Literature review 

 

 
13 

 

2.3.1.3 Phosphorus Precipitation by Ca 

Lime Ca(OH)2 is added as a source of calcium ion to react with the phosphate as 

shown in Equation 2.3 to precipitate hydroxyapatite (Ca10(PO4)6(OH)2)(Metcalf and 

Eddy 2003). 

10𝐶𝑎2+   +    6𝑃𝑂4
3−   + 2𝑂𝐻−    ↔    𝐶𝑎10(𝑃𝑂4)6(𝑂𝐻)2                                     (2.3) 

The presence of carbonates  inhibits hydroxyapatite (calcium phosphate) formation 

(Battistoni et al. 1997; Cao and Harris 2008). Solution pH is the key factor 

influencing the precipitation process. At pH 8, the rate of phosphate precipitation is 

significantly lessened by carbonates, and this effect disappears when pH solution 

rises to 9; this confirms that precipitation of calcium phosphate is decreased by the 

carbonates. This reduction rate is due to the formation of ion pairs between carbonate 

and calcium, thereby diminishing the free calcium ions. In the pH range 9 to 11, co-

precipitation occurs for carbonate with calcium phosphate solution, thereby resulting 

in relatively low P content in the precipitate (Cao and Harris 2008). 

2.3.2 Biological phosphorus removal 

Phosphorus removal by biological treatment depends on the ability to take up 

excessive P by polyphosphate-accumulating microorganisms (PAOs), via the process 

called enhanced biological phosphorus removal (EBPR). The stored P in the cells is 

removed from the liquid by sludge wasting. This process of P uptake leads to cost 

reduction of chemical addition and reduces the generated sludge in comparison with 

chemical P removal. The microorganisms are exposed to anaerobic and aerobic 

conditions in the mainstream, and the process is called Phoredox (A/O) as shown in 

Figure 2.1 (Metcalf and Eddy 2003). 



Chapter 2: Literature review 

 

 
14 

 

  

Figure 2.1 Typical mainstream biological phosphorus removal type Phoredox (A/O) 

(Metcalf and Eddy 2003). 

This configuration can be combined with nitrogen removal unit by using anaerobic, 

anoxic and aerobic zones (A2O or Bardenpho process), where another recycling step 

from aerobic region to anoxic region is added as shown in Figure 2.2 (Metcalf and 

Eddy 2003).  

 

Figure 2.2 Typical mainstream biological phosphorus removal type A2O (Metcalf 

and Eddy 2003). 

The University of Cape Town (UCT) modified the A2O process because the return 

sludge in the A2O process contains nitrate and oxygen that encourage heterotrophic 

bacteria, instead of PAOs, to consume readily biodegradable chemical oxygen 

demand in the anaerobic zone. In UCT, the recycling mixed liquor to the anaerobic 

zone is drawn from the effluent of the anoxic zone (where the nitrate concentration is 

minimal) while the underflow of the secondary clarifier is recycled to the anoxic 

zone as in Figure (2.3) (Metcalf and Eddy 2003).  



Chapter 2: Literature review 

 

 
15 

 

 

Figure 2.3 Typical mainstream biological phosphorus removal type UCT (Metcalf 

and Eddy 2003). 

The PhoStrip process is a side stream process, which takes a portion of phosphorus –

rich return activated sludge from secondary clarifier to the anaerobic tank as in 

Figure (2.4). The stripped supernatant is settled by chemical addition, and a part of 

the stripped biomass is returned to the aeration tank. A number of  configurations 

have been derived from this  including the modified Bardenopho (5-stage), UCT 

(modified), VIP, Johannesburg process, and sequence batch reactor (Rofe 1994; 

Metcalf and Eddy 2003). 

Under anaerobic conditions, PAOs obtain energy by breaking up polyphosphate (that 

is stored in their cell) to consume the organic matter and carbon source from 

wastewater, accumulate storage polyhydroxyalkanoate (PHA) and glycogen, and 

release soluble orthophosphate from the sludge. Under aerobic conditions, the 

microorganisms take up a significant amount of orthophosphate greater than this 

released in anaerobic phase. PAOs utilise intracellular PHA molecules as a source of 

energy and carbon.  

The nature of the anaerobic phosphate release, and how this may be metabolically 

associated with PHA formation, was investigated by Bond and Blackall (1999). 

Iodoacetate inhibited the formation of PHA and phosphate release in the anaerobic 

phase. It was found that phosphate release depends on the intercellular pH. When 

intercellular pH rose, the essential phosphate release in EBPR was caused without 

volatile fatty acids uptake (Bond and Blackall 1999). The influence of initial pH of 

anaerobic condition on EBPR from wastewater containing acetic and propionic acids 



Chapter 2: Literature review 

 

 
16 

 

was also studied. The optimal pH for higher orthophosphate released was in the 

range  of 6.4 to 7.2 (Liu et al. 2007). 

 

Figure 2.4 Typical side-stream biological phosphorus removal type PhoStrip 

(Metcalf and Eddy 2003). 

2.3.2.1 Factors Affecting Biological Phosphorus Removal 